G-8629

POS NR. SPARE PART DESCRIPTION PCS.| PRODUCT NO.
1 HOSE BRACKET 1 2083.71
2 ROSETTE 1 2078.47
3 O-RING 31x3 1 9917.317
4 REINFORCED HOSE 1 2500.35
5 CHECK VALVE 1 2847.46
6 HAND SHOWER 1 2802.10
7 SCREW M5x6 1 9903.134
8 WALL BRACKET BODY 1 5107.89
9 HAND SHOWER SOCKET 1 5107.97
10 BRACKET ARM 1 5107.95
11 BASE 1 5107.91
12 MOUNTING PIN 1 5107.93
13 PIN 1 5107.94
14 WASHER 10x6.2x1 1 5110.31
15 SCREW M4x5 1 9903.273
16 SCREW M4x4 1 9903.024
17 SCREW M5x16 1 9903.162
18 SCREW M4x35 2 9903.284
19 EXPANSION BOLT 6x30 2 9903.285
20 O-RING 11.3x2.4 1 9916.094




